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use assembly paste

Torque 12Nm

Torque 12Nm

Torque 12Nm

Torque 25Nm

Torque 17Nm

Torque 17Nm

Torque 17Nm

Torque 4,5Nm

Torque 4,5Nm

Torque 12Nm

Headset
40 Custom IPU black 1 1/8:1,5 100238
Cone ring 100171

Rear Shock
RSA Monach RT3 190x51 DB bk 144835
RSA FOX FT PF 190x51 bk/gy 145733
RSA FOX FT FC 190x51 Kash bk 145732
RSA FOX FT FC 190x51 bk/ora 145734

POS PART NAME QTY.CANYON#
1 M17-14_Rocker-Axle 1A1043777
2 M17-14_Rocker_(R) incl. Bearing 6801-V-2RD 1A1049689

3 M17-14_Rocker_(L) incl. Bearing 6801-V-2RD 1A1049690
4 Bearing 12x21x56801-V-2RD 2A1038902
5 E117-12_TT-Stopper E117-12 1A1037884

6 Special screw for TT-stopper 2A1037885
7 M33-15_Spacer_Main-pivot_d15x37 1A1057165

8 M17-14_Spacer_ST-pivot_d12x24__001 1A1043778

9 M17-14_Shock-Bolt 2A1043776

10 M17-14_Horstlink-Bolt 2A1043781
11 M17-14_SS-Pivot-Bolt 21043779
12 Bearing_8x19x6mm_(extended inner ring) 8x19x6698-V-2RD-1,5 4A1043782

13 M17-14_Horstlink-Spacer_d8xD15x2mm 2A1043783
14 M33-15_Main-pivot-Axle 1A1057166
15 Screw_dummy_waterbottle 2A1033271

16 Bearing_12x24x6mm 12x24x67901-V-2RD 2A1035330
17 Bearing_15x28x7mm 15x28x77902-V-2RD 2A1029862

18 E287-15_cable-stop cable stopper for XTR FD 7x22mm
long holeE287-15 1A1052068

19 E288-15_double-grommet-eTube Di2-FD and iCTD for 7x22mm long
holeE288-15 1A1052069

20 E237-15__22x7_blind-plug for 7x22 long hole, ass. i/o E287 
and E288E237-15 1A1052645

21 E267-15__DT-Protector_for-M33
E267-15

1

A104882622 E194-15_washer-ring 1

23 Screw_M5x12_flat-head_hex2.5__for-E170-14 2

24 ISO-Screw_M4x10mm_countersunk_black 4A1052278

25 E214-15__battery-bracket-for-SM-BTR2 E214-15 1A1052447

26 E266-15-DT-cable-stop E266-15 1A1048817

27 MCI__E268-15_(stop+hyd,R) E268-15 1A1048827

28 MCI__E269-15_(stop+hyd,L) E269-15 1A1048828

29 MCI__E271-15_(hyd+2eTube,L+R) E271-15 1A1048830

30 MCI__E272-15_(hyd,L+R) E272-15 1A1048831

31 RD-Hanger_No.26__SRAM-standard 1
A1038695

32 Screw_countersunk_M5x16mm 1
33 RD-Hanger_No.27__Shimano-direct 1

A1038715
34 Screw countersunk 1

35 E172-14__washer
E172-14

1

A104092736 E172-14_Canyon-through-axle_12mm 1

37 E172-14_DO-Chip_M12x1.0 1

38 E291-15_cable inlet plug E291-15 1A1051638

39 E170-14_Position_on_M33-15 incl. screws E170-14 1A1043786

40 E116-12_Rotational-Stop E116-14 1A1041909
41 Screw_Dummy_E116-12 1A1037887

42 seat clamp 1145370

43 headset 1see drawing

44 rear shock 1see drawing

45 E195-14_Cable-Clip E195-14 4A1042618

46 Jagwire nuse ferrule 1A1013141

RSA MNR XX  HVI LL3 380 125 bk 146107

Helicoil for Main Pivot
M15x1,5 (2x)

Helicoil for rocker axle
M12x1,25

Helicoil for shockmount
M8x1,0

Helicoil for SS-Pivot
M12x1,25 (2x)

Helicoil for Horstlink
M8x1,25 (2x)


